42 in.(107 cm)Rear Discharge

OPERATING
AND
MAINTENANCE

INSTRUCTIONS

Mower

42 & 48 in.(107&122 cm)Side Discharge
Mowers

E5-36MR.01 E5-42MR.01
E5-42MS.01 E5-48SC.01

MOWERS

Form No. 3328-950



VEHICLE IDENTIFICATION (VIN) NUMBER

A Vehicle identification Number identifies
your Wheel Horse attachment. This number should
always be referred to when consulting with your
dealer or factory concerning service, replacement
parts, or questions you may have. If VIN plate is
removed during repair operations it should always
be replaced. For your reference, record number
from VIN plate on your attachment:

WHEEL HORSE PRODUCTS

SOUTH BEND INDIANA 46680

ID NUMBER

MADE IN USA

INSTALLATION

ATTACH HEIGHT CONTROL LEVER

Height control lever must be attached to Rear
Discharge 42 in.(107 cm)Mower,as described below.
All other Mowers are shipped completely assembled.

Raise rear of mower and support deck on both

sides, using a double thickness of 2 x 4 wood blocks.

Remove two bolts and nuts securing lift quadrant
to right rear cornmer of mower deck(Fig. 1). Remove
clamp holding gage wheel support rod. Install
height control lever and spring as shown in Figure
1. Slip welded pin, on height control lever, into
guide hole in gage wheel support. Position quad-
rant to hold height control lever in place and
replace clamp, bolts and nuts. Tighten nuts secu-
rely and remove 2 x 4 blocks.

FIG.1. Install Height Control Lever

POSITION MOWER UNDER TRACTOR

IMPORTANT

Before installation, check that all
mower blade nuts are tight:

Blade Nut Torque-80-100 ft. lbs.
(112-140 Nm)

Check that mower spindles have been
lubricated. Use a pressure grease gun
and nr. 2 multipurpose lithium Grease.
Grease fittings are on top of spindles
on three-blade mowers and on base of
spindle housings on two-blade mowers.

Place mower along right side of
tractor. Position height control lever
in lowest position(Fig. 2).

Turn front wheels of tractor fully
left. Raise tractor attachment 1ift.

FIG., 2. Position Mower to Right
of Tractor

Slide mower under tractor until mowe-
center leveler bar is directly under
right side of tractor frame.

ATTACH MOWER TO TRACTOR

Lower tractor attachment lift. Align
1lift bar and pin (attached to tractor)
with slot in mower leveler bar(Figs.

2 & 3).

Push mower in until it is centered
under tractor.

Open mid Tach-a-matic hitch by pus-
hing release button and pulling latch
forward (Fig. 4).




INSTALL FRONT PULLEY SUPPORT

FIG. 3. Align the Pin with the Slot

FIG. 6. Open Front Tach-a-matic Hitch

Open front Tach-a-matic hitch by pushing
release button and pulling forward on latch
handle(Fig. 6).

Insert shaft of pulley support assembly into
hitch slots and push latch handle rearward to
lock latch(Fig. 7).

FIG. 4. Open the Mid Tach-a-matic Hitch

Adjust mower hitch shaft so fork faces upward.
Adjust mower so welded spacers are positioned between
tractor hitch plates(Fig. 5).

IF SUPPORT
HITCH, TURN K

FIG. 7. Install Pulley Support

INSTALL DRIVE BELT AND COVER

Turn belt tension adjustment knob all the way
clockwise(Fig. 7).

Install drive belt in groove of mower pulley
and position belt strands around idler pulleys,
with inside strand in "y" pulley and outside

FIG. 5. Align Fork with Shaft stfand making a ba?k bend arou?d flat idler
(Fig. 8). Place drive belt on inside groove of
Lift mower with tractor attachment 1lift. PT0 pulley(Fig. ).

NOTE: When using a manual attachment 1ift, be sure
1lift handle "locks" in raised position.

Close Tach-a-matic hitch by moving latch rear-
ward.



FIG. 9. 36,42,48 Inch Mower PTO Pulley

Hold pulleys in against thrust collar and adjust
drive belt tension by turning adjusting knob
counterclockuwise until top strand of drive belt
can be depressed approximately 1 inch (2.5 cm)
under moderate finger pressure at a mid-point
between pulleys(Figs. 8 & 9).

Remove idler pulley and cover nutjmake sure
spacer remains on shaft(Fig. 8). Install cover
with pilot pin in slot of support(Fig. 10).
Reinstall cover nut and tighten.

FIG. 10. Install Pulley Support Cover

CHECKING MOWER LEVEL

For optimum efficiency, level of mower should
be checked at time of initial istallation and pe-
riodically as a check to see if alignment is main-
tained.

MOWER LEVEL

Position tractor on a level surface. Adjust all
four tires to 12 lbs. pressure. Place mower height
control lever in middle cutting position.

Turn mower blades front-to-back. Adjust distance
from surface to blade tips equal to 1/8 inch front
high (Figs. 11 and 12, 13 or 15).

MOWER DECK

—— SPINDLE
BLADE

Uy
MEASURE HERE

L v ]

LEVEL SURFACE

FIG. 11. Mower Level Measurement

Under some unusual mowing conditions, mower may
leave a "streak" of uncut grass, which can be cau-
sed by any following condition:

1. Engine being operated at less than full
throttle.

2. Dull blades or underside of mower deck
clogged with matted grass.

3. Ground speed toc high for conditions -
adjust to 2 mph(3.2 km/h), or less if
necessary.

4. Streaking only on turns indicates turns
are being made too sharply.

5. If blades have been sharpened a number of
times, they may now be too short to "over-
lap" each other, and must be replaced.

If streaking persists after above possibilities
have been eliminated as cause, adjust mower until
deck is level, then turn adjustment nut "in" one
complete turn, to shorten level adjustment rod and
slightly raise front of mower.



LEVEL
ADJUSTMENT ROD,
TRUNNION & ‘NUT

FIG. 12. 36 in.(92 cm) Mower Adjustments

LEVEL ADJUSTMENT ROD, TRUNNION & NUT

TRANSPORT LEVEL STOPS

FIG. 13. 42 in.(107 cm) Rear Discharge Mower
Ad justments

TRACTOR LIFT BAR -
TRUNNION AND LIFT ROD ADJUSTMENT

This adjustment involves parts located on
tractor(Fig. 14). Trunnion on 1ift chain should be
adjusted so that bumpers on draft bars of mower
suspension come in contact with tractor footrests

2n mower is fully raised, with trunnion stud in
rear hole of tractor 1ift lever.

FIG. 14. Tractor Lift Bar Trunnion and Lift Rod
Ad justment

LEVEL ADJUSTMENT ROD, TRUNNION & NU;S'

TRANSPORT LEVEL STOP

FIG. 15. 42 in. (107 cm) and 48 in.(122 cm)
Side Discharge Mower Adjustments

TRANSPORT LEVEL STOP ADJUSTMENT

For normal operation mower level stops should
be adjusted so that carriage bolt heads are set at
bottom of bracket slots. If mower is not level in
fully raised position, level stops may be adjusted
by moving them in bracket slots as required.(Fig. 15).

REMOVAL

Set mower gage wheels in lowest cutting position
and lower mower with tractor 1lift. Turn front wheels
all the way left.

Turn drive belt tension adjustment knab clockwise
all the way and remove belt from mower.

Push mid-hitch lock release button in and open
latch, releasing mower hitch shaft.

Slide mower right until lift bar pin comes out
of slot in leveler bar.

Raise tractor 1ift and slide mower out from under
right side of tractor.

Remove drive belt from PTO clutch pulley. Remove
pulley support assembly by pushing front hitch lock
release button in and opening latch. Drive belt need
not be removed from pulley support assembly.

OPERATION

IMPORTANT

Every time mower is installed, check for
proper operation of PTO clutch and brake. Adjust-
ment of PTO is covered in tractor Operator's
Manual. First time mower is used, or after instal-
ling a new mower drive belt, recheck belt tension
after first 20 minutes of operation(allow belt to
cool before checking tension).

1. Disengage tractor PTO clutch and start engine.
Lift mower with tractor 1ift to remove weight
of mower from gage wheels. Note: Never stand
on mower.




2. Move mower height control lever to hole on
quadrant corresponding to desired cutting
height. This can be set for 1 1/2 to 3 1/2
in.(4 to 9 cm) in 1/2 in. (1.2 cm) intervals.
Recommended cutting height is 2-3 in. (5-7.6 cm)
for most applications.

3. Lower mower and set engine speed to full throttle.
Engage PTO clutch. Regulate ground speed with
transmission to 2-3.5 mph (3.2-5.6 km/h)* for
best cutting results on average launs.

Uneven cutting often results from excessive
ground speed. To correct, reduce ground speed
with transmission while maintaining full
throttle setting.

4. To mow extra tall grass, raise mower to its
highest position for a first cutting and use
a slow ground speed. Then recut to normal
height.

I wARNING !

Keep all shields and mower discharge chute in
place. Never attempt to clear discharge areas
or mower blades, or make any adjustment or re-
pairs, without first disengaging PTO clutch and
removing ignition key.

*Average walking speed is 2.5 mph (4 km/h).

MAINTENANCE AND STORAGE

LUBRICATION

Mower spindle bearings should be lubricated at
50 operating hour intervals. Use a pressure type
grease gun and nr. 2 multi-purpose lithium grease
to lubricate spindle bearings. Four to six pumps
of a hand type grease gun will usually fill each
spindle after 50 hours use. Grease zerks are
conveniently located at top of spindle shafts.
Lubricate mower gage wheels every 25 hours.

Lubricate pivoting arms and levers at 25
hour intervals with light machine oil applied
directly to wear surfaces. Anti-scalp rollers
should NOT be lubricated.

LUBRICATE GAGE WHEELS 25 HRS.

~ LUBRICATE MOWER SPINDLES 50 HRS. / ONGE A YEAR

531

FIG. 16. Three Blade Mower Lubrication Fittings

BLADE MAINTENANCE

' cAuTION !

Sharp edges of mower blades can cut you du-
ring blade maintenance or adjustment. Use suitable
covering over cutting edges of blade to prevent
bodily harm.

To obtain optimum mowing results, mower blades
should be kept sharp and well balanced. To shar-
pen blades, remove mower from tractor and invert
mower. Remove blade attaching nuts and washers
from end of spindles and remove blades. A short
piece of 2 x 4 lumber may be placed between side
of mower deck and blade to "lock" it in position
or use wrench betwzen blade and spindle when
loosening attaching harduare.

File or grind blades evenly. Take care to re-
tain angle of original cutting edge. Blade balance
can be checked on an inexpensive blade balancer,
available at most hardware stores.

Reinstall blades with 1ift area(turned up sec-
tion) facing mower deck. Tighten blade attaching
nuts to a torque of 80-100 ft. lbs. (112-140 Nm).

UNDERSIDE CLEANING

It is of vital importance to clean underside
of mower deck freguently. Accumulation of matted
clippings seriously impairs mower's ability to
"1ift" grass blades into cutting position and
discharge clippings evenly. Matted grass clogging
underside of mower is often times a cause of
uneven cutting.

REPLACEMENT BELTS

Be sure to purchase genuine Wheel Horse belts
for replacement purposes as these belts are desig-
ned specifically for each application.

MOWER DRIVE BELT REPLACEMENT
(Refer to Figs. 7 thru 10)

Turn belt adjustment knob all the way clockuise.

Remove belt cover retainming nut and remove cover
being careful not to lose pulley cover spacer.
Reinstall nut finger tight to avoid possibility
of pulleys and spacers coming off.

Remove belt from PT0, mower and idler pulleys
and examine conditions of pulleys making sure pul-
ley grooves and bearings are in good condition.

Install replacement belt and adjust tension
as outlined under "Install Drive Belt and Cover".
Section in this manual.




'SPINDLE BELT REPLACEMENT
Remove mower from tractor.

Remove two side belt covers and note routing of
belt. Remove belt. Check to be sure all pulleys
work freely. Install a new belt in accordance with
belt diagram located on mower. Replace both belt

~covers.,

GENERAL CARE AND STORAGE

Top of mower deck should be washed with a
garden hose after each use. A mild automotive
detergent may be used to remove stubborn dirt.,
After washing, allow mower to dry, then start
tractor and engage mower for approximately 1
minute to remove excess water from belts and
pulleys.

Touch up painted surfaces with a fresh coat
of "Wheel Horse Red," available from your
authorized Wheel Horse dealer in aerosol cans,

Store mower in a clean, dry place or protect
+t with a weather-proof cover when stored outdoors.



“REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER E5-36MRO1

LUBRICANT - \ ‘ ﬁ/ ~__

#2 MULTPURPOSE

~—
LITHIUM GREASE \\ —] l\
SERVICE INTERVAL 25 HRS. \\




REAR DISCHARGE MOWER - 36 in. (92 cm)

‘VEHICLE IDENTIFICATION NUMBER E5-36MRO1

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.

(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. DESCRIPTION REQ'D
1 107419 Mower Deck - Rear Discharge........ csesces cvecese 1
2 108798 Rollereeeeeeeeee Gececcssscstsnsssesssnes ceeene ceee 1
3 932034 Cotter Pin B3/16 X 1eeeeeeeeencacocoveaconnnnes oo 1
4 110847 Roller Shafteeeeeeeeeecesones cesens cesecssenes eee 1
5 908002 Bolt 1/4-20 X 5/8cceieececcecnnnans cesescscasesss 1
6 915111 Eslok Nut 1/4-20c.iiceeecienenn. Chtecetcseneeeanans 1
7 107449 LH Belt CoOVereeereeeeeeaeanen ceccccacsseccccnsans 1
8 913430 S.T. Bolt # 12-24 x 1/20eeinnnn. cececesescssannns 8
9 106480 Chute Extension..... cecesscssesescces cesscensenes 1
10 107961 Gage Wheel Support.eseeeeeeeees cteceececaacnns ceee 1
11 107450 RH Belt COVETreteeeoeeeeoeaoeceanonnan P |
12 110840 StTap 3/16cieceeeeennennnnns Cececrcscssssenessens 3
13 106392 Quadrant..... ceeetsenan ceeece cecscsene cereee ceeee 1
15 915113 EsS1ok Nut 3/8-16ceeerececcccencccnns B
16 900063 Carriage Bolt 3/8-16 X 1..... cecnennnaes ceeee cees 2
17 110841 Clamp...... Ceecsccastesecanse cesesrenens cecsenees 2
18 102431 L e Ve . ettt eeseeansenecconcesacneaannansees ceeess 1
19 101853 SpPring.eeeeeeeeeeeeess crrecctcennansnns crecccnenns 1
20 102597 Gripececscescccoscecannnns ceecesestscesnsens R
21 110506 Wheel 6 X 1.75 eeceeenccccenennns ceeens cecesesses 2
23 5188 Shoulder Bolteeeeeeeeosoeonone teesenssssanvane eee 2
24 915113 Eslok Nut 3/8-16ceeeeeececcees cesecsenen cesssnans 2
26 111188 Decal - Danger..eeeeee.. ceecescnsnna cecesenanns cee 2
27 106748 Decal - Height Adj. & Belt DiagraMeeecececececes o 1
28 2844 Special Washer.seieeeseee.. ceceaccs cecescscccnnns 2
30 900064 Carriage Bolt 3/8-16 X 1 1/4.ieceeeeneeenneennnes 2



" 'REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER ES5-36MRO1

6
3
" T e DO NOT OVERTIGHTEN
SPECIAL TORQUE \\_@ to avoid crushing

60-80 ft. Ibs. ]7\@

o

LUBRICANT

# 2 Multi-purpose
lithium grease

Service interval 50 hrs.

SPECIAL TORQUE
80-100 FT. LBS




REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER E5-36MRO1

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART
NO. NO. DESCRIPTION
1 8411 Spindle Belt..veveriivnennnnns cecenean N eeee
2 105865 Bolt 3/8-16 x 1 1/4 Short Head..vevevereveeunnnn.
3 920083 Lockwasher 3/8........c0vu.... Ceeesecetietaeaenas
4 112426 Flat Idler Pulley.....cvvvevnnnnn.. Cieeteteenenns
5 109967 Pulley, Left or Right............. Cererieienn cen
6 109991 Pulley, Center....c.eeevee... ceernanans Ceerereaann
7 915663 E.S. Nut 3/8-16....... cetenens cecseans Cheecsenan
8 100071 SPriNg.eeeeeeieeeeeneanennnnss Ceretetecnaans ceees
9 2844 Special Washer......... N Ceerieseeaaas
10 106120 Idler Support Bar........o.o... Ceeerieaas Cereenen
1 107674 Spacer/Bushing........... Cerieeens Cereraeaae. ceees
12 908037 Bolt 3/8-16 x 1 3/4........ Ceteerieseaean Cereeeen
13 908035 Bolt 3/8-16 x 1 1/4........ Ceecereneranen Cerecaen
14 ¥ 9150894 Jam NUb 5/8-18. . iiiiiiiiiiiiii ittt ineenrnnennn. .
15 908032 Eslok Bolt 3/8-16 x 3/U...vevvnvnnn... Crereeceenn
16 109964 Spindle Assembly (Metric Bearings).........ee....
17 920087 Lockwasher 5/8........ et tirrieeeeaeea Ceeerenean
18 920215 Special Washer...i oo iiieineneeensoneneenennns
19 109966 Ball Bearing (Metric)e.eeeiveeeeveeneenennnnnn e
20 107448 Spindle Housing....oeeeuivuvnnn.. Cetesserenstannns
21 112673 Spindle Shaft..eiieeeeinineneneneenenenennnns cen
22 1030 Grease Fitting.............. ettt ettt
24 110088 Spacer..ciieierencennnn, Cereeceaas Cetteeiieeeaaea,
26 936028 Internal Snap Ring.eeveeveeiininnernnennnnnnnns
27 106068 Blade Spacer....coeeevenennnns Ceesaeaan Cheeieeeen
28 106067 Spindle CUpPeeiereiiereeininnnnennnnnns Ceerereiaas
29 920258 Special Washer 1 1/2 in. 0.D. .....vvvn.... ceee
30 107983 Mower Blade Kite.ieiiiieeeeenenennnennrnennnannns
31 ¥ 9150904 Jam Nut 3/4-16......c00vivnnnn. PN
32 107675 Special Washer. oo ei e eniirieeerneeeneenennennns
33 920257 Special Washer 1 1/4 in. 0.D. ...eevevnn... even
34 971015 "O" Ring.......... e,

¥ "4n At end indicates free - running nut.
DO NOT use Eslok or other type locking nut.

— 10 —



REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER ES-36MRO1

ADJUSTMENT - SEE OWNERS MANUAL

H—

ADJUSTMENT - SEE OWNERS MANUAL

— 11—



Parts available only through authorized dealers.

- REAR DISCHARGE MOWER - 36 in. (92 cm)

VEHICLE IDENTIFICATION NUMBER E5-36MRO1

When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. DESCRIPTION REQ'D
1 101758 Hitcheeeeeoeeeoeeenoans ceccestane cecenee cetennen o 1
2 102809 Nut 3/8-16 MF Two-Way LOCK.eeeeeooeeeennns ceeeee. 4
3 111044 Spacer..cceeeesss ceccecccas cecesencs cecessescsnses 4
4 101777 Draft Bareeeeeeeeeeeescescaccanse cecesencscsesnenn 2
5 900064 Carriage Bolt 3/8-16 x 1 1/4 (Grd 5)eeeeceeneeeas 4
6 900038 Carriage Bolt 5/16-18 X Tueeeeeeenesccessnnnnes .. 4
T 109241 Metal Bumper...ceeeceecsees ceeeseecssresssesasensae 2
8 103887 Rubber Pad.eeceeeeeeeccecocnnnn teetscccancscasnons 4
9 915112 Eslok Nut 5/16-18..ceeeeen.. cececsscanccanens cees 4
10 107511 L.H. Rear Brackete.eeeeo.e. ceessecccns ceeeseseces . 1
1" 107512 R.H. Rear Bracket....... cecesscas ceeesessesscnans |
13 915113 Eslok Nut 3/8-16ceceeceecceccncens cesesssesasans . 8
15 102566 R.H. Front Bracket..eeeeee.. cecsccsessesnsenne eee 1
16 900062 Carriage Bolt 3/8-16 X 3/4ueeucn. ceeenn ceececeaans 6
17 102567 L.H. Front Bracket.ceeeeeeeeeeceescccacecnnee ceees 1
18 900093 Carriage Bolt 7/16-14 x 1 1/2¢eeeeeeennnnes ceeees 2
19 979360 Transport Stop.ceececssos cttcecscsasacsssassesanas . 2
20 915664 EBeSe NUt 7/16=14ueeeeeeeeennseennsnnae cesseccnan . 2
21 102570 Front Shaft.eceeeeen. ceteenes cecssesaascans ceeeees 1
22 110268 Leveler.ieeeesieeeseeannnee ceeces cecessscacancae .1
23 101828 Leveler Adjusting Rod.... ....... ceeenns cecescces 1
24 933504 Hairpin Cotterieeeee.e... Ceeeeecscccocasannan ceees 2
25 6739 P rUNNION. e eeeeeceeececsasnocass cestecsacns ceveaes 1
26 915663 E.S. Nut 3/8-16c.eeeeen. cesessssssee cseens ceesne . 1
27 105797 E-Ringeeeeeeccss cecases .. cececseassesnsssaanns 2
28 101708 Double Trunnion....e... csesescsena teesessncss .o 1
29 101842 Adjustment Rodeeeveerrneeen. cecetsesanann cecenas . 1
30 920009 Washer 3/8 SAE.eeeevieennnn. ceesecene cecncsesanen 1
31 101728 Front Idler Support...... cecccss cececesssonsae eee 1
32 933156 Spirol Pin 1/8 x 1.veeenen.. ceeenes cettescentann .
33 101851 Adjustment Knob....eeoe... ceccccansns crececsccns 1
34 108571 Spring Washer..seeeeeaee. cescsesesns cesene ceseses 1
35 104974 "V" Idler Pulley..ece... Ceeteetesaceenanns P
36 101734 Inner SpaceTeeecsccesens ceeennn ceenen ceesens ceees 1
37 104975 Flat Idler Pulley..... Cececicnrarannas ceteeeenn e 1
38 101757 Outer Spacer.e.ceeeesecens cecessenssas cecscsenccan 1
39 102582 Belt Covereeeeeseeencecans cevecsesscns csesas ceees 1
40 915007 Eslok Nut 3/4-16ceeeeeeecnnnes Ceeccsecseceneeennn 1
41 102741 Drive Belt..... cececseseesecennnse ceeesecescesnnen 1
42 101657 Front Idler Assembly Complete .................. e 1
4% 900063 Carriage Bolt 3/8-16 X 1eveeeeennn. ereasacaoese e 2
44 932018 Cotter Pin 1/8 x1 1/4.euiieeennnnnn. ceeenns ceeeaes 2

12 —



‘REAR DISCHARGE MOWER - 42 in. (107 cm)
VEHICLE IDENTIFICATION NUMBER E5-42MRO 1

LUBRICANT
+2 MULTHPURPOSE
LITHIUM GREASE

SERVICE INTERVAL 25 HRS.

OPLAATING
| And

mm’#::: / 33

13 —



Parts available only through authorized dealers.

REAR DISCHARGE MOWER - 42 in. (107 cm)
VEHICLE IDENTIFICATION NUMBER ES5-U42MRO1

When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. DESCRIPTION REQ'D
1 110852 Mower DecCKeesesosenanns cesesens setcenscscsensan 1
2 908002 Bolt 1/4-20 X 5/Beceeecececnncnnnnnes cessectannas 3
3 110847 Roller Shaft.iceeeeeccccccccocns cessesvesecee e 3
4 932034 Cotter Pin 3/16 X 1.eeeeeennn. cesererans ceecrsaas 3
5 108798 Roller...ceeeess ceesesssesns cecesescscscsasaann cee 3
6 915111 Eslok Nut 1/4-20c.c.cc... cecessans cesssesesesannen 3
T 106117 Spindle Plate...... ceecesesennns veesesenssssans oo 3
8 106638 LH Belt Cover.eeeeeeo.. cececenens cececcecccsanan . 1
9 106409 RH Belt Coverceceses. teecessestasacssnanns ceeenan 1
10 926671 Bolt 1/4-20 x 1/2 Swage FOIrMeeeeeeaenrnnnns veeee. 8
11 5188 Shoulder Bolticeeeeeanenen ceescseenna cessenas .o 2
12 110506 Wheel 6 X 1.75 ceeueceacescccnnanns ceceeenne cecens 2
14 915113 Eslok Nut 3/8-16ceceeececncnan ceseene cesescanecans 4
16 900064 Carriage Bolt 3/8-16 x 1 1/4.c.... ceeeaenan Ceeeee 4
17 915113 Eslok Nut 3/8-16.eceecens. ceesesacas cecescassanes 4
18 110840 Strap 3/16cceicuce.. ceereeann Cetteceeetenteneana 3
19 110841 Clamp.eeoes.. cecsssens ceesecseas cesseses cecsacns vee 2
20 110243 Gage Wheel Supporte.ceeceescess ceceeteaceneanoas . 1
21 101853 Springecececs.. ceeens ceeseevcsens cececeescsans 1
22 106483 Levereeeseees ceseccecenecnces ceceesssee ceceseccee .1
23 102597 Gripececees. cesssesscsana cesees cessesena ceesennae 1
24 106392 QUAATaNt. cceeetesrssccecescccscssscccncceasocses ees 1
28 111188 Decal - Danger..... ceessscnas cseeccsecssssssansse 2
29 111179 Decal - Height Adj. & Belt Diagram........ ceene 1

— 4 —



REAR DISCHARGE MOWER - U2 in. (107 cm)
VEHICLE IDENTIFICATION NUMBER ES-UZMRO1

ADJUSTMENT - SEE OWNERS MANUAL

n—_

ADJUSTMENT - SEE OWNERS MANUAL

— 15—



REAR DISCHARGE MOWER - 42 in. (107 cm)
VEHICLE IDENTIFICATION NUMBER E5-U2MRO1

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. DESCRIPTION REQ'D

101758 HitCheoeeeeeeososenesesossessesssacscscsassannsss
102809 Nut 3/8-16ccececennenas ceeseeas .
111044 OPaCEeTreceecscccsescesccscnssncas R
101777 Draft BaAreceeeeceessessossscsssscsscsscsosscscces
900064 Carriage Bolt 3/8-16 x 1 1/4 (Grd 5)eeeeceeeeeens
900038 Carriage Bolt 5/16=18 X lueeereeeecsccsaccnnns e
102322 Rubber Bumper..c.eceeeceecsccccecassses cescscsen
920038 Washer 5/16 SAEceeeeeecnosenes cesessescrscsascsns
915112 ESlok Nut 5/16-18uciceceerecscscsssnsscsssscnnnns
107511 L.H. Rear Bracket.ceeeeeeceoseosescsccacocccsccnass
107512 R.H. Rear Bracket.eceeceseseecceseassccsancancnanse
915113 ESlok Nut 3/8-16ccceescecscsscccocsccnscnans ceeen
102566 R.H. Front Bracket.cceeeeoess ceccescscscsessessnnns
900062 Carriage Bolt 3/8-16 x 3/4.ceierncecness ceeeneans
102567 L.H. Front Bracket.eeieeeoeeceasases cececsen cees
900093 Carriage Bolt T/16-14 x 1 1/2icceeeieccecccacnces
979360 Spacer - Transport StOPecsececscseccccsscscsacscas
915664 EeSe NUt 7/16=14 i eeeeeeeeeeeneaceaseoncccnnnnnns
102570 Front Shaft....cc.. cececsesetestsescsssaans
110268 Leveler.eeeeoeeseaosascasonesnnass ceccas
101828 Leveler Adjusting Rodeeeeeoacsnn ceeses cecssccscsces
933504 Hairpin Cotter....... cecseccscecesssecsesesnersnne

6739 TrUNNIiON.eessseesossasancaonssnas ceessscccscnsnnan
9156673 EeSe NUt 3/8-16ceceececeeccecocacnccscnccsncnnnns
105797 E-RiNg 3/8ececeecccecceoscnncecncesocsanncannanns
101708 Double TrunnioONeeceecsecsescsesccscssesccccccssncss
101842 Adjustment Rodeeeeeeecenes seesscccosnse ceesscnses
920009 Washer 3/8 SAE...eeceeeescsoseresnssescssasasanas
101728 Front Idler Support..cceececscececsencsnscas ceseses
933156 Spirol Pin 1/8 X 1eeeeucennns cesescssenaes cecensn
101851 Adjustment Knobeeeeeeeoeeseesosccencassnsccaane .e
108571 Spring Washer.eceeeeeeccecesns cesseccnocas ceccecene
104974 "V" Idler Pulleyeceeeeccesssscsscnnccne cesesenans
101734 INNer SPACET.ecesescecsscsssscssosssssssosssssssse
104975 Flat Idler Pulley.eceeacens Ceccserssssessasacnses
101757 Outer SpaBCET.ccccececcscssessssssscscsosansnse .es
102582 Belt COVEreeeeeesesocosactssensosssasscsncssscnnsscss
915007 Eslok Nut 3/4=16.ciiucecrnseccscssccssscscnnnnans
108834 Drive Belt..eoo... csceesssnsans csecsccsans
101657 Front Idler Assembly Complete.ceeeceeceessccccans .
9108973 Pan Hd. Machine Screw 3/8-16 X 1.eeeeceasens e
915113 MUt 3/8=16cucecesoncenscsosaoscacsccsosnsencsnnns
920083 Lockwasher 3/8...eeeece. Ceeeccssecenscacenntnanann
932018 Cotter Pin 1/8 x 1 1/4....... ceescsecnsen cetseane

——t
OWOTO0ONHAPUAUN —

NN = s
- OWwW M-IV~

AAAAAAEDUVVULILLIVIVIVIVANNDNDNNDNDNDN
VA UVWNN—> 000N HUN->00DI3NTNA~UNN

BN
()]

— 16 —



* REAR & SIDE DISCHARGE MOWERS - 42 & 48 in. (107 & 122 cm)
VEHICLE IDENTIFICATION NUMBERS ES5-U2MRO1,E5-42MSO1, E5-485C01

DO NOT *CLAMP” SPRING HOOK
BETWEEN NUTS

TORQUE 60-80 FT.LBS. 14

17::%
sw

HUB OFFSET UP

1
/ -
THIS EDGE EVEN WITH END

OF SLOT WITH SPINDLE BELT
k— || & IDLER SPRING INSTALLED

34
LUBRICANT \
¢2 MULTHPURPOSE X .
UITHIUM GREASE o
0
SERVICE INTERVAL - 80 hrs. B

36
37 A
S )L
38 vl IGHT J oY
~ Al
(- | ey
& ~—30 1| et
&2

7~ 3] TORQUE 80-100 FT. LBS.

— 17 —



~ - REAR & SIDE DISCHARGE MOWERS - 42 & 48 in. (107 & 122 cm)
VEHICLE IDENTIFICATION NUMBERS E5-42MRO1,E5-42MS01, E5-48SC01

Parts available only through authorized dealers.
Whe?sorde in Parts Sgways list Part No. and Descrip?ion.

pecifications subject to change without notice.
ITEM PART NO.
NO. NO. DESCRIPTION REQ'D

1 1594 Spindle Belt 05-U8BMS, 05-48SC..ceveerescccnncnnne 1
6738 Spindle Belt 05-U2MS....icveirrevenesnsscecncnnns 1

106125 Spindle Belt 05-U42MR...ccievevescencsnsssnsonsans 1

2 105865 Bolt 3/8-16 x 1 1/4 Short Head 05-U42MS........... 1
908035 Bolt 3/8-16 x 1 1/4 05-42MR, 05-48MS, 05-48SC.... 1

3 920083 Lockwasher 3/8.c.cceeiercecreccccnsscscesssccnsans 1
4 106144 Flat Idler Pulley O5-U8MS....cevveeennceccnscione 1
112895 Flat Idler Pulley 05-U8SC...eccveernccononnconnas 1

6719 Flat Idler Pulley 05-U42MS,05-U2MR....ccceeesccsss 1

5 110146 Pulley, Left or Right 05-U48MS, 05-48SC........... 2
109967 Pulley, Left or Right 05-U42MS,05-U42MR........ hees 2

6 110147 Pulley, Center 05-U48MS, 05-U8SC....cvvvvveeecesns 1
110148 Pulley, Center 05-U2MS,05-U2MR....vcveivenccncnns 1

7 915663 E.S. NUut 3/8-16.ciieeieerercnocstconnsrcsnsscnnss 3
8 100071 P iNgeeeeeeseseserensssssssssssssssscsanssssas oo 1
9 2844 Special Washer...ieeeeeeeeeeseesesseannes ceeeasense 2
10 106120 Idler Support Bar....cceeeeeeecrscacens cecsssenss 1
11 107674 Spacer/Bushing..cceeeeeeeeceecesescessoccosesnanes 2
12 908037 Bolt 3/8=16 X 1 3/U.uiieieiiecercnacscossnnnsenns 1
13 908035 Bolt 3/8-16 x 1 1/H.ciiiiiennnnns Cetecetacanneaen 1
14 * 9150894 Jam Nut 5/8=18.uiuieiecrircecerencscacseansnsnnns 3
15 908032 Eslok Bolt 3/8-16 x 3/Heeeeieieoetncensasccnnsans 12
16 110172 Spindle ASSEmbly...ceeeeessesecsescacncnns N 3
17 920087 Lockwasher 5/8...cccteiescecscsascnnans ceseseenes 3
19 109966 Ball Bearing (Metric)....... Cetecsesssesesassaans 2
20 106063 Spindle Housing...ceeeeeoceneessoccscnsnnns A
21 112674 Spindle Shaft.c.eeeetiienieeenseseceosececonsocosss 1
22 1030 Grease Fitting.eveveieeeetensoronecneasasscccanns 3
23 971015 MOM RANE e e seeneneneenenensenenonesensnenenns vee 1
24 110145 SPACEr t et et venoososcnssssssassasssossssssssssnsnsse 1
26 936028 Internal Snap RiNgeeeeereveevesecoccnsaonscennnes 1
27 106068 Blade SpaCereccussscessesssossssssosscsssasasssnsse 1
28 106067 Spindle CUP.eieeeecsseeesssesscensscascscanssnons 1
29 920258 Special Washer 1 1/2 in. 0.D. 05-42MR, 05-U2MS... 3
920257 Special Washer 1 1/4 in. O0.D. 05-48MS, 05-48SC... 3

30 106637 Mower Blade Kit - 16 in. 05-48MS 05-48SC......... 1
106636 Mower Blade Kit - 14 in. 05-U2MS....cccvveescnsen 1
106635 Mower Blade Kit - 14 in. 05-42MR......civvvuvnnne 1

31 9150904 Jam NUt 3/U=16.ceeeecececrsscasscssncnsscsasseonas 3
32 107675 Special Washer..vveeeeeeeeeneenesesencanesaacnnns 2
33 920257 Special Washer 1 1/4 in. O0.D. 05-U2MR, 05-U2MS... 3
920258 Special Washer 1 1/2 in. 0.D. 05-48MS, 05-48SC... 3

34 112403 VIN Tag Overlay.ceeceeseeesesccesscnccoossnscnnns 1
36 111188 Decal = Danger...cceeeceesooseseessscescocascnsans 1
37 106748 Decal - Height Adj. & Belt Diagram 05-42MS....... 1
38 106753 Decal - Height Adj. & Belt Diagram 05-U48MS,05-48SC 1

# nyn At end indicates free - running nut.
DO NOT use Eslok or other type locking nut.

— 18 —



-~ SIDE 'DISCHARGE MOWERS - 42 & 48 in. (107 & 122 cm) - -
VEHICLE IDENTIFICATION NUMBERS E5-42MSO1, E5-48SCO1

LUBRICANT #2 MULTI-PURPOSE LITHIUM GREASE SERVICE INTERVAL 25 HRS.

— 19 —



SIDE DISCHARGE MOWERS - 42 & 48 in. (107 & 122 cm)
VEHICLE IDENTIFICATION NUMBERS E5-42MS01, E5-48SCO1

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)
ITEM PART

NO.
NO. NO. DESCRIPTION REQ'D
1 107408 Mower Deck - 42 in. 05-42MS....... O |
106151 Mower Deck - 48 in. 05-48MS..... O |
112583 Mower Deck - 48 in. 05-48SC.cceecccecccnse ceeeees 1
2 107030 Deck Support 05-48MS, 05-48SC.ceeev.. cecsreenean .1
3 107029 L.H. Belt Cover 05-42MS..cecrcrcecccnnnes ceesenes 1
107027 L.H. Belt Cover 05-48MS, 05-48SCeeceecccccces ceee 1
4 107426 Chute Extension 05-42MS..ceeeeeccccccscascncsen oo 1
112565 Chute Extension 05-48MS, 05-48SC.vecceccccccnnses 1
5 908017 BOlt 5/16-18 X 3/4¢ieuiiiunsernneesascenncennnenes 4
6 915662 EeSuNUL 5/16=18 it eeereneeenenacscocncosnsesnnes 4
7 900062 Carriage Bolt 3/8-16 x 3/4 05-48MS........ ceeeene 1
8 915663 E.S. Nut 3/8-16 05-48MS.ueeeeereceescncnnns ceeeee 1
9 913430 Washer Hd. S.T. Bolt 12-24 x 1/2 05-42MS.vevscess 8
960150 Whizlock Bolt 1/4-20 x 3/8 05-48MS..viveecesceess B8
12 108798 Roller 05-42MS, 05-48MS..ceveee. cessetsessscscans D
13 932034 Cotter Pin 3/16 x 1 - 5 Required on 05-48SC...e.. 3
14 110847 Roller Shaft 05-42MS, 05-48MS..ccetcccsccccsns cess 3
15 908003 Bolt 1/4-20 x 3/4 - 5 Required on 05-48SC..evese. 3
16 915661 E.S. Nut 1/4-20 - 5 Required on 05-48SC.veeeceses 3
17 102654 Quadrant 05-42MS....... Ceserecetececeneannnns oo 1
102655 Quadrant 05-48MS, 05-48SC.eeeeccccccccccscanscnss
19 900062 Carriage Bolt 3/8-16 x 3/4 05-42MS...ceveveceeees 2
900063 Carriage Bolt 3/8-16 x 1 05-48MS, 05-48SC.veeeae. 2
20 112886 Roller Shaft 05-48SC.veccetecccsescceccscsnccneee D
21 111173 Roller 05-48SC.ccees. cessesscanns cecsrascssseseces 10
22 110506 Wheel 6 x 1.75 05-42MS, 05-48MS..eveeens ceeseases 2
112894 Wheel 6 x 2 05-48SC.cveeeeccccces ceeersesene ceeses 2
23 5188 Shoulder Bolt 05-42MS, 05-48MS.c.cererernssccnnes 2
112893 Shoulder Bolt 05-48SCecticccccceses ceeseescenn ceee 2
24 915113 Eslok Nut 3/8-16...i0cvunn. Ceeteietsiteestnennees 2
25 110837 . Pivot Bracket...eoecee ceesessesessssenn ceesseseses 2
26 110838 Plate 05-42MS, 05-48MS.ccecccccces ceeeeoes ceceses 2
27 900064 Carriage Bolt 3/8-16 X 1 1/4ceeeeeieeensenns . |
28 915663 E.S. Nut 3/8-16.ctucenccnnn. ceetanans Cersreeeaes . 6
29 107825 Retaining Ring 05-42MS, 05-48MS..cteeescccccscees 2
30 920011 Washer 1/2 SAE 05-42MS, 05-48MS...eeerececesesenes 2
32 111160 Gage Wheel Support 05-42MS..ceevecess |
108801 Gage Wheel Support 05-48MS..ceeeecrccsccccncccses 1
112887 Gage Wheel Support 05-48SC.ceveecess cececennas vee 1
33 933190 SPIrol Pin 3/16 X 1 1/ eeeeiieeenencneeseenennnss 2
34 101853 SPring.eeeceecscceces ceceseseesresennas cecsreesnnne 1
35 . 102657 Lever 05-42MS.ceeeeeeecnnn teseteisetceceseeenonns g
102431 Lever 05-48MS.ceeteececerscscnans ceseseseanas cess 1
36 102597 GriDeeeseseonenececnnnnnse cesessesecnns ceteseaen . 1
40 107028 R.H. Belt Cover 05-42MS..ceeeeceess P |
107026 R.H. Belt Cover 05-48MS..cveesvss cecenenes ceeeees 1
41 106117 Spindle Plate 05-42MS..ceeeccccccnns cecsenes veess 1
42 112576 Support - Short 05-48SC..eccercnnss ceeeesees ceees 4
43 112577 Support - Long 05-48SC.ueveecececens secssrsatsennn 2
44 112581 Baffle 05-48SC.vvececsnccnses cereneeee ceesersedae 1

— 20—



'SIDE DISCHARGE MOWERS - 42 & 48 in.(107 & 122 cm)
VEHICLE IDENTIFICATION NUMBERS E5-U2MSO1, E5—48SCO1

ADJUSTMENT - SEE
OWNERS MANUAL

ADJUSTMENT - SEE OWNERS MANUAL

—21—



‘SIDE DISCHARGE MOWERS - 42 & 48 in. (107 & 122 cm)"
VEHICLE IDENTIFICATION NUMBERS E5-42MS01, E5-48SCO1

Parts available only through authorized dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. DESCRIPTION REQ'D
1 101758 Hitchitieieieeeonvooeeonnnnnns cesesens ceeesccnane 1
2 102809 Nut 3/8-16 MF Two-Way Lock ............. cecensenae 4
3 111044 Spacer.ieeesecses teeesesscannns Ceessecesrcananans y
4 101777 Draft Bar..eoeseessecescessesessscscessacnsnnes e 2
5 900064 Carriage Bolt 3/8-16 x 1 1/4 (Grd 5)...... ceeeess U
6 915664 E.S. Nut 7/16-1U4. .. .ivviieennnnnn P~
8 102430 Bracket, Right Rear 05-U2MS. . iveiieeoncenns ceeees 1
101776 Bracket, Right Rear 05-48MS, 05-48SC.....cvevennss 1
9 104966 Plate 05-U2MS, 05-UBMS....eteeteererscnrcnnccnnes 2
10 900063 Carriage Bolt 3/8-16 X T.veieirenecananns Cesecenns y
11 979360 Spacer - Transport StOp..seeceeeeeass cessesannans 2
12 102574 Bracket, Right Front....eeeveierecinerecenncennns 1
13 915113 Eslok Nut 3/8=16..cuiciuiercecercrcnsecnecnnnnanas 8
14 900093 Bolt 7/16=T4 X 1 1/2.cuieceecencceccsscescsocconns 2
15 900062 Carriage Bolt 3/8-16 x 3/U4..cvvunens ceccssesnans y
16 110269 Leveler.viieeeieeesneaseas ceeens Cerceestetteesanns 1
17 915663 E.S. Nut 3/8-16.cieieeeccccncences ceesnes cececnes 1
18 6739 TrunnioN..veeeeeeeescannns Cesessetecescnteranannn 1
19 110173 Leveler Rod 05-42MS...... ceescescrasescenans ceees 1
102035 Leveler Rod 05-U8MS, 05-U48SC..cevvecescsss cerenee 1
20 933504 Hairpin Cotter..icieeeeeeereeronesescnsascannnons 2
21 102429 Bracket, Left Rear O5-U2MS. ... c0tiveecccnnncanas 1
101775 Bracket, Left Rear 05-48MS 05-48SC.vvcenccennene 1
22 915112 Eslok Nut 5/ 16=181 . cietieeenecsaccescsscancancnns y
23 920038 Washer 5/16 SAE........ cesessennssanins cetercecane y
24 102322 RUbber Bumper......cceeeeesceeecsseosssesessannnss 2
25 900038 Carriage Bolt 5/16-18 x 1...... ceeenne ceeetreneane y
26 102575 Bracket, Left Front...ceceieeeeeereneecncencnnees 1
27 105797 E-Ring..eeveveeeneneenes ceseecesans ceseens ceseaens 2
28 101708 Double TrunnioN....ceceseess cetesescetestecesanas 1
29 101842 Adjustment Rod....cceeeesreceensenessseessncessnns 1
30 920009 Washer 3/8 SAE....ecitiereocescnsersnsnscscnsones 1
31 101728 Front Support..ceeeeeeeeeeseereseeceesennenenanns 1
32 933156 Spirol Pin 1/8 X Teeeeeiieeerenncceasensacnscnnsns 1
33 101851 Adjusting Knob..eeeeesoeeoeosencesessoscncnsnnans 1
34 108571 Spring Washer..co.oeeeeeeeseoseocossescnsescnscssnss 1
35 104974 MUM Tdler Pulley.ieeeeeeceeceenosoconsoanssncnnes 1
36 101734 Inner Spacer...veeeesccessessosssnsons certeesanan 1
37 104975 Flat Idler Pulley..c.eeeeeceeocnncsnacnss ceeseenese 1
38 101757 OULEr SpPaCEer..vveeeesescssescsasssscsscsssssnansns 1
39 102582 Belt COVEI e ereeeeeeeeeasoessssscsosossssscssnnans 1
40 915007 Eslok Nut 3/4-16.civeeececcnnnes Ceececetescnnoes 1
41 102742 Drive Belt.iiieiiieeeooesneosaonnscasesaccnasaans 1
42 101657 Front Idler Assembly Complete......c.eeeeeereannns 1
43 102570 Front Shaft...cceeeiiiieeissecssesssceoosscennscnse 1
4y 932018 Cotter Pin 1/8 x 1 1/H. ..t eirerecscncsannnnns 2

—20__



23—





